



Date :

18/02/2020

Name of Party :

M/S RITES LIMITED
LAXMI NAGAR, DELHI
20FE-153/20FEB-80

Sample Receipt Date :

17/02/2020 Cert. No: TC-827520

Date of Testing :

18/02/2020

Ref. Document :

IS:8811-1998

Work Order No. :

Spectro

HSFG NUT M22

Lab Section :

Sample/Test Detail :

Element concentration in Percentage by weight (Ferrous)

SNo	C	S	P	Si	Mn	Ni	Cr	Mo	V	W	Co	Code
1	0.460	0.045	0.039	—	0.70	—	—	—	—	—	—	4



REVIEWED

Manoj Kumar

मनोज कुमार/MANOJ KUMAR

उप महाप्रबन्धक (पौष्टिक)/Op. General Manager (Mech.)

राइट्स लिमिटेड/RITES LIMITED

(भारत सरकार का प्रतिष्ठान/A Govt. of India Enterprises)

स्कोप मीनर, 12वीं तल, कोर-2/Scope Minar, 12th Floor, Core-2
लक्ष्मी नगर, दिल्ली-110092/Laxmi Nagar, Delhi-110092

Remarks : IS:8811-1998(RA-2018)

CHEMICAL COMPOSITION CONFORM TO IS:1367(P-6)1994

GRADE-12-10.4

REF: RITES HOLOGRAM PASTED

REF.NO. N19091252, DATED- 17-02-2020

18/02/2020

ANALYSED BY

AUTHORISED SIGNATORY